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Test Mode :  (802.11be EHT20_FullRU
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Test Mode : |802.11be EHT20_ FullRU Test Channel : |09
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Test Mode :  (802.11be EHT20_FullRU
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B1
FAX: 886-3-327-0855



EUT Information

Report NO : 422010
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 28.85 55.88 27.03 | L1 OFF 19.8
0.152250 37.10 65.88 28.78 | L1 OFF 19.8
0.174750 26.08 54.73 28.65 | L1 OFF 19.8
0.174750 32.96 64.73 31.77 | L1 OFF 19.8
0.802500 33.39 46.00 1261 | L1 OFF 19.8
0.802500 38.75 56.00 17.25 | L1 OFF 19.8
2.384250 18.37 46.00 27.63 | L1 OFF 19.8
2.384250 26.31 56.00 29.69 | L1 OFF 19.8
18.944250 31.61 50.00 18.39 | L1 OFF 19.9
18.944250 37.03 60.00 2297 | L1 OFF 19.9
25.314000 31.53 50.00 18.47 | L1 OFF 20.0
25.314000 36.49 60.00 2351 | L1 OFF 20.0




EUT Information

Report NO : 422010
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 27.52 55.88 28.36 | N OFF 19.8
0.152250 36.65 65.88 29.23 | N OFF 19.8
0.174750 25.62 54.73 29.11 | N OFF 19.8
0.174750 33.82 64.73 3091 | N OFF 19.8
0.802500 34.10 46.00 11.90 | N OFF 19.8
0.802500 39.43 56.00 16.57 | N OFF 19.8
2.474250 20.34 46.00 25.66 | N OFF 19.8
2.474250 27.07 56.00 28.93 | N OFF 19.8
16.023750 30.55 50.00 19.45 | N OFF 20.0
16.023750 35.25 60.00 24.75 | N OFF 20.0
26.045250 31.06 50.00 18.94 | N OFF 20.2
26.045250 36.14 60.00 23.86 | N OFF 20.2




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422010B

Appendix C. Radiated Spurious Emission Test Data

Temperature : 20~25°C
Test Engineer : BANK Lin, Fred Tseng and Karl Ho
Relative Humidity : 50~65%
C1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 13 2400-2483.5 0+1 802.11b 01 2412 1Mbps - -
Mode 14 2400-2483.5 0+1 802.11b 06 2437 1Mbps - -
Mode 15 2400-2483.5 0+1 802.11b 11 2462 1Mbps - -
Mode 16 2400-2483.5 0+1 802.11g 01 2412 6Mbps - -
Mode 17 2400-2483.5 0+1 802.11g 02 2417 6Mbps - -
Mode 18 2400-2483.5 0+1 802.11g 06 2437 6Mbps - -
Mode 19 2400-2483.5 0+1 802.11g 09 2452 6Mbps - -
Mode 20 2400-2483.5 0+1 802.11g 10 2457 6Mbps - -
Mode 21 2400-2483.5 0+1 802.11g 1 2462 6Mbps - -
Mode 22 2400-2483.5 0+1 802.11ac VHT20 01 2412 MCS0 - -
Mode 23 2400-2483.5 0+1 802.11ac VHT20 02 2417 MCS0 - -
TEL : 886-3-327-0868 Page Number : C1 of C118

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR422010B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 24 2400-2483.5 0+1 802.11ac VHT20 06 2437 MCS0 - -
Mode 25 = 2400-2483.5 0+1 802.11ac VHT20 10 2457 MCSO0 - -
Mode 26 = 2400-2483.5 0+1 802.11ac VHT20 11 2462 MCSO0 - -
Mode 27 | 2400-2483.5 0+1 802.11ac VHT40 03 2422 MCSO0 - -
Mode 28 | 2400-2483.5 0+1 802.11ac VHT40 06 2437 MCSO0 - -
Mode 29 | 2400-2483.5 0+1 802.11ac VHT40 09 2452 MCSO0 - -
Mode 30 2400-2483.5 0+1 802.11be EHT20 01 2412 MCSO0 | FullRU -
Mode 31 2400-2483.5 0+1 802.11be EHT20 02 2417 MCSO0 | FullRU -
Mode 32 2400-2483.5 0+1 802.11be EHT20 03 2422 MCSO0 | FullRU -
Mode 33 = 2400-2483.5 0+1 802.11be EHT20 06 2437 MCSO0 | FullRU -
Mode 34 2400-2483.5 0+1 802.11be EHT20 09 2452 MCSO0 | FullRU -
Mode 35 | 2400-2483.5 0+1 802.11be EHT20 10 2457 MCSO0 | FullRU -
Mode 36 2400-2483.5 0+1 802.11be EHT20 11 2462 MCSO0 | FullRU -
Mode 37 | 2400-2483.5 0+1 802.11be EHT40 03 2422 MCSO0 | FullRU -
Mode 38 | 2400-2483.5 0+1 802.11be EHT40 06 2437 MCSO0 | FullRU -
Mode 39 = 2400-2483.5 0+1 802.11be EHT40 09 2452 MCSO0 | FullRU -
Mode 40 2400-2483.5 0+1 802.11be EHT20 06 2437 MCSO0 | FullRU LF
Mode 41 2400-2483.5 0+1 802.11be EHT20 06 2437 MCSO0 | FullRU SHF
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C2. Summar

of each worse mode

Freq. Level Limit Margin Peak
Mode @ Modulation | Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11b 01 2387.22 49.57 54.00 -4.43 H Avg. Pass - Band Edge
13

802.11b 01 | 4824.00 48.59 54.00 -5.41 H Avg. Pass - Harmonic

802.11b 06 | 2386.07 50.79 54.00 -3.21 H Avg. Pass - Band Edge
14

802.11b 06 | 7311.00 49.46 54.00 -4.54 H Avg. Pass - Harmonic

802.11b 11 2483.55 50.97 54.00 -3.03 H Avg. Pass - Band Edge
15

802.11b 11 7386.00 50.79 54.00 -3.21 H Avg. Pass - Harmonic

802.11g 01 2389.69 48.40 54.00 -5.60 H Avg. Pass - Band Edge
16

802.11g 01 4824.00 45.06 74.00 -28.94 H Peak Pass - Harmonic

802.11g 02 | 2389.94 53.23 54.00 -0.77 \% Avg. Pass - Band Edge
17

802.11g 02 - - - - - - - - Harmonic
18 802.11g 06 | 2483.94 51.33 54.00 -2.67 \% Avg. Pass - Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
18 802.11g 06 @ 7311.00 48.48 54.00 -5.52 H Avg. Pass - Harmonic
802.11g 09 @ 2483.62 53.34 54.00 -0.66 \Y, Avg. Pass - Band Edge
19
802.11g 09 - - - - - - - - Harmonic
802.11g 10 | 2484.31 51.68 54.00 -2.32 \Y, Avg. Pass - Band Edge
20
802.11g 10 - - - - - - - - Harmonic
802.11g 11 | 2484 .42 52.88 54.00 -1.12 \Y, Avg. Pass - Band Edge
21
802.11g 11 | 7386.00 44 .64 54.00 -9.36 \% Avg. Pass - Harmonic
802.11ac VHT20 | 01 | 2389.69 51.58 54.00 -2.42 H Avg. Pass - Band Edge
22
802.11ac VHT20 | 01 @ 4824.00 46.31 74.00 -27.69 \Y, Peak | Pass - Harmonic
802.11ac VHT20 | 02 @ 2389.94 53.55 54.00 -0.45 \Y, Avg. Pass - Band Edge
23
802.11ac VHT20 | 02 - - - - - - - - Harmonic
802.11ac VHT20 | 06 @ 2389.76 53.63 54.00 -0.37 H Avg. Pass - Band Edge
24
802.11ac VHT20 | 06 @ 7311.00 47.54 54.00 -6.46 \Y, Avg. Pass - Harmonic
802.11ac VHT20 | 10 @ 2484.35 53.47 54.00 -0.53 \Y, Avg. Pass - Band Edge
25
802.11ac VHT20 | 10 - - - - - - - - Harmonic
802.11ac VHT20 | 11 | 2483.77 53.38 54.00 -0.62 \Y, Avg. Pass - Band Edge
26
802.11ac VHT20 | 11 | 7386.00 42.78 54.00 -11.22 \Y, Avg. Pass - Harmonic
802.11ac VHT40 | 03 @ 2389.97 53.38 54.00 -0.62 H Avg. Pass - Band Edge
27
802.11ac VHT40 | 03 @ 7266.00 40.20 54.00 -13.80 \Y, Avg. Pass - Harmonic
802.11ac VHT40 | 06 | 2389.88 52.60 54.00 -1.4 H Avg. Pass - Band Edge
28
802.11ac VHT40 | 06 @ 7311.00 40.07 54.00 -13.93 \% Avg. Pass - Harmonic
29 802.11ac VHT40 | 09 @ 2483.78 53.41 54.00 -0.59 H Avg. Pass - Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ac .
29 VHT40 09 | 7356.00 39.98 54.00 -14.02 \% Avg. Pass - Harmonic

802.11be Full Band

EHT20 01 | 2389.56 51.87 54.00 -2.13 H Avg. Pass RU Edge
30

802.11be Full .

EHT20 01 | 4824.00 45.96 74.00 -28.04 H Peak | Pass RU Harmonic

802.11be Full Band

EHT20 02 | 2389.66 50.39 54.00 -3.61 H Avg. Pass RU Edge
31

802.11be Full .

EHT20 02 - - - - - - - RU Harmonic

802.11be Full Band

EHT20 03 | 2389.52 53.60 54.00 -0.40 \% Avg. Pass RU Edge
32

802.11be Full .

EHT20 03 - - - - - - - Ry | Harmonic

802.11be Full Band

EHT20 06 @ 2483.81 53.64 54.00 -0.36 \% Avg. Pass RU Edge
33

802.11be Full .

EHT20 06 | 7311.00 46.39 54.00 -7.61 \% Avg. Pass RU Harmonic

802.11be Full Band

EHT20 09 @ 2483.66 52.09 54.00 -1.91 \% Avg. Pass RU Edge
34

802.11be Full .

EHT20 09 - - - - - - - Ry | Harmonic
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be Full Band
EHT20 10  2486.80 49.68 54.00 -4.32 H Avg. Pass RU Edge
35
802.11be Full .
EHT20 10 - - - - - - - Ry | Harmonic
802.11be Full Band
EHT20 11 2483.51 53.25 54.00 -0.75 H Avg. Pass RU Edge
36
802.11be Full .
EHT20 11 7386.00 39.66 54.00 -14.34 \% Avg. Pass RU Harmonic
802.11be Full Band
EHTA40 03 | 2389.86 53.41 54.00 -0.59 H Avg. Pass RU Edge
37
802.11be Full .
EHT40 03  7266.00 40.76 54.00 -13.24 H Avg. Pass RU Harmonic
802.11be Full Band
EHT40 06  2484.82 52.86 54.00 -1.14 H Avg. Pass RU Edge
38
802.11be Full .
EHT40 06 @ 7311.00 40.77 54.00 -13.23 \% Avg. Pass RU Harmonic
802.11be Full Band
EHTA40 09 | 2483.87 53.28 54.00 -0.72 H Avg. Pass RU Edge
39
802.11be Full .
EHT40 09 | 7356.00 40.89 54.00 -13.11 H Avg. Pass RU Harmonic
40 LF 06 465.53 39.57 46.00 -6.43 V | Peak | Pass - LF
41 SHF 06 | 24893.40 37.06 74.00 -36.94 V | Peak | Pass - SHF
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Horizontal Fundamental
1 4“Leve\ {dBuV/m) ™ Level (dBuVim)
1225 1205 A
1050 1054
875 175
PEAK T4
0.0 00
; W
525 i i i 55 PR
30 30
Peak
115 115
0 236, 262 2388, 244, 240 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: PEAK BE 74 3n DRH18-E_LE2CA4AI8EN HORTZONTAL Condition: PEAK 74 3n DRH18-E_LE2CA4A18EN HORTZONTAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBl:1080.060kHz VBN:3000. B8kHz SHT:Auto
Limit Read  Ant Cable Preamp  Auwx  APos  Thos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg Mz dBuV/m dBuv/m  dB dBwV dB/m  dB B A8 m  deg
1 2387.48 57.68 74.08 -16.32 44.55 26.93 B8.52 3235 1.3 208 6 PEAK 1 2412.80 118.61 ------ ------ 165.42 26,9 8.57 3137 18.63 208 6 PEAC
1 4“Leve\ {dBuV/m) 1w Level (dBuVim)
1225 1205 1
1050 1054
875 i15
0.0 00
4 VG54
30 30
Avg
115 115
0 236, 262 2388, 244, 240 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: AVG BE 54 3m DRH13-E_LE2CA4ATREN HORIZONTAL Condition: AVG 54 3n DRH18-E_LEACR4ALSEN HORTZONTAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBli:1060.060kHz VEI: 3000, B8kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg Mz dBuV/m dBuv/m  dB dBwV dB/m  dB B A8 m  deg
1 21387.22 49.57 S4.08 -4.43 36.44 2693 B8.52 3235 1.3 208 6 AVERAGE 1 2412.80 114,81 ------ ------ 10881 26.98 8.56 3237 18.63 208 6 AVERAGE
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Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 0+1
Pol. Vertical Fundamental
1 4“Leve\ {dBuV/m) ™ Level (dBuVim)
1225 1225
1
1050 1054
875 175
PEAK T4
700 700
; W"W
525 e erYTY v 525 M
30 30
Peak
175 175
0 236, 262 2388, 244, 240 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: PEAK BE 74 3n DRHLB-E_LE2CA4A18EN VERTICAL Condition: PEAK 74 3n DRH18-E_LE2CA4A1BEN VERTICAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBli:1080.060kHz VBN:3000. B8kHz SHT:Auto
Limit Read  Ant Cable Preamp  Auwx  APos  Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg Mz dBuV/m dBuV/m  dB dBwV dB/m  dB B A8 m deg
1 2389.43 53.81 74.08 -20.19 48.7% 26.91 8.5 32.35 10.63 180 128 PEAK 1 2412.80 110,69 ------ ------ 97.5¢ 26.9% 8.57 32.37 10.83 186 128 PEAK
1 4“Leve\ {dBuV/m) 1w Level (dBuVim)
1225 1225
1
1050 1054
875 i15
700 700
VG54
i MMMJ
i |
30 30
Avg
175 175
0 236, 262 2388, 244, 240 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: AVG BE 54 3m DRH13-E_LE2CA4AIREN VERTICAL Condition: AVG 54 3n DRH18-E_LEDCR4ALSEN VERTICAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBli:1080.060kHz VE\:3000. 08kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg
1 2389.43 46.81 54.08 -7.19 33.7% 26.91 8.5 32.35 10.63 180 128 AVERAGE

d B dB/m B A8 B m deg
1 2412.80 186.57 ------ ------ 93.37 26,98 8.5 32.37 10.83 186 128 AVERAGE
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Pol. Horizontal Vertical
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10!
875 875
PEAK T4 PEAK 74
700 ! 04 !
AVG, ‘Q A\'G_EJ
52! T = Desll s 5! — "
b st
WWW I
Peak 30 550
Avg 1. 1.
000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CHA-HY Site  : O3CHQ-HY
Condition: PEAK_74 3m DRH1G-E_LEICGAALSEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEDCBAALBEN VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuv/m dBuV/m B dBWV dB/m A8 0B dB o deg Mz dBuv/m dBuv/n B BV dB/m  dB B 0B o deg
1 4324.80 5155 74.00 -22.45 39.60 32.48 12.33 3B.50 072 100 161 Peak 1 432408 51.97 74.80 -22.03 40.82 32.40 12.33 .50 072 208 338 Peak
2 4324.eb 4859 S4.80 -5.41 36.64 3240 12,33 3B.50 072 180 161 Average 1 452408 47.59 54.80 -6.41 35.64 3240 12.33 350 072 208 338 Average
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Pol. Horizontal Vertical
LT LT
1225 125
815 fis
10.6G (il 100
VG 54 46,54
~18G 55 55
MM—"_'—W,_MN_W%WWM I, #wam%“““‘“’m e
Avg i i
115 115
10600 12080, 13560, 15040, 16520, 18000 10600 12000, 13560, 15040, 16520, 160m0
Frequency (MHz) Frequency (MHz)
Site ¢ OICHD-Y Site: G0HIAY
Condition: AVG 54 3n DRHLS-E LEDCRAALAEN HORTZONTAL Condition: AVG 54 3n DRHLS-E LEDCOAALAEN VERTICAL
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Mode Band Edge - L
2400-2483.5_802.11b_CH06_2437MHz
ANT 0+1
Pol. Horizontal Fundamental
1 4“Leve\ {dBuV/m) ™ Level (dBuVim)
1225 1225 1
1050 1054
875 175
PEAK T4
700 700
1
R ST 25
bbb
30 30
Peak
175 175
0 2154 23604 23862 15 Ui 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: PEAK BE 74 3n DRHL8-E_LE2CA4A18EN HORTZONTAL Condition: PEAK 74 3n DRH18-E_LE2CA4A18EN HORTZONTAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBl:1080.060kHz VBN:3000. B8kHz SHT:Auto
Limit Read  Ant Cable Preamp  Auwx  APos  Thos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg Mz dBuV/m dBuv/m  dB dBwV dB/m  dB B A8 m  deg
1 2383.23 57.55 74.00 -16.45 44.43 26.92 B8.52 3235 1.3 208 6 PEAK 1 2437.80 117.86 ------ ------ 16408 26,80 8.61 3238 18.63 208 6 PEAC
1 4“Leve\ {dBuV/m) 1w Level (dBuVim)
1225 1225 ;
1050 1054
875 i15
700 700
4 VG54
30 30
Avg
175 175
0 2154 23604 23862 15 Ui 100 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site t B3CH22-HY Site ¢ B3CH22-HY
Condition: AVG BE 54 3m DRH13-E_LE2CA4ATREN HORIZONTAL Condition: AVG 54 3n DRH18-E_LEACR4ALSEN HORTZONTAL
 RBl:1000. B08kHz VBii: 3000.000kHz SHT:Auto : RBli:1060.060kHz VEI: 3000, B8kHZ SHT:Auto
Limit Read  Ant Cable Preamp  Aux  APos  Thos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mhz dBuv/m dBuV/m B dBv dB/m dB B 4B m deg
1 2386.07 56.79 54.08 -3.21 37.66 26.94 B.51 3235 1.3 208 6 AVERAGE

1 2437.80 113.59 ------ ---om- 108.53 26.50

d B dB/m B A8 B m deg
8.61 32.38 18.3 208 6 AVERAGE
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